



Concrete Canvas Ltd. (5537361)
Unit 3, Block A22, Severn Rd, Treforest Industrial Estate, Pontypridd, CF37 5SP, UK www.concretecanvas.co.uk

Abrasion resistance

TEST CERTIFICATE

ASTM C1353-8

*Standard Test Method Using the Taber Abraser for
Abrasion Resistance of Dimension Stone Subjected to Foot
Traffic*

This is to certify that the Concrete Cloth product range has

PASSED

Abrasion resistance in accordance with ASTM C1353-8

All testing has been completed in house by Concrete Canvas Ltd

Signed

A handwritten signature in black ink, appearing to read "Marcin Kujawski".

Marcin Kujawski

Head of Quality and Testing
